Parts List for Sentar
(For Serial Numbers 31423 and Higher Until Superseded)

Replace with newer revisions as they become available

* Heavy Duty air cleaner pictured available only on certain models™

© 2006 Wright Manufacturing, Inc. All rights reserved

Updated 11/2006

Download from Www.Somanuals.com. All Manuals Search And Download.



48", 52", 61" CUTTER DECKS

REF_# DESCRIPTION 48'[52'[61"] __PART#
1|48 CUTTER DECK W/ ISOL. CAPS . 93430018
TA__|52" CUTTER DECK W/ ISOL. CAPS . 93440024
1B__[61" CUTTER DECK W/I1SOL CAPS D 93450016
2 |48-52" LEFT DECK COVER D 93440026
2A__|61", LEFT DECK COVER o | 93450017
2B__|61", CENTER DECK COVER o | 93450019
3 |48'-52" RIGHT DECK COVER D 93440025
3A__|61", RIGHT DECK COVER o | 93450018
4__|DECK KNOB e[ e |+ | 18410006
4A__|DECK NUT (CE ONLY) o [ e | e | 12990047
5 |BOLT, HCS, 1/4-20X1 PLAIN e e | s 11990090
6 |SPLIT BUSHING FOR 7/8" SHAFT (FORMER) o [ o | o | 71460027
6A__|SPLIT BUSHING FOR 1" SHAFT (CURRENT SPINDLE) e[ e | s | 71460008
7 __|PULLEY, SINGLE GRV 550 OD . 71460060
7A__|PULLEY, SINGLE GRV 6 OD . 71460053
7B |PULLEY, SINGLE GRV 7 OD o | 71460055
8 |PULLEY, DOUBLE GRV 5.50 OD . 71460061
8A__|PULLEY, DOUBLE GRV 6 OD . 71460054
88__|PULLEY, DOUBLE GRV 7 OD o | 71460056
9 |PULLEY, DECK, 48, 52" AND 61" DECK e[ e| e | 71460098
10__|48" DECK, ENGINE/BLADE BELT . 71460063
10A_|52" DECK, ENGINE/BLADE BELT . 71460062
10B__|61" DECK, ENGINE/BLADE BELT e | 71460013
11__|48" DECK, BLADE/BLADE BELT, . 71460070
11A_|52" DECK, BLADE/BLADE BELT . 71460065
11B_|61" DECK, BLADE/BLADE BELT o | 71460067
12__|NUT, LOCK FLANGE 3/8-24 Z e [ e |+ | 12990029
13__|[T-ROD, DECK COVER e [ e | | 24410001
14__|BOLT, HCS, 1/2-20X3.5 Z e[ e | e[ 11990089
15 |WASHER, FENDER 5/16 X 1 1/4 Z e[ e | s | 13990032
16__|BEARING, BALL, FOR IDLER ARM o[ e[ e[ 77410010
17 __|CIS BEARING BUSHING o[ e |+ | 25410003
18 |SPRING, 2.5" DECK IDLER SPRING e [ e | e | 16460009
19 [IDLER ARM ASSEMBLY, RIGHT, 7* e[ e |+ | 98490008
20 _|IDLER ARM ASSEMBLY, LEFT, 7° o [ o | | 98490007
21__|[MACH BUSH, 172 1D X 7/8 OD X 18 GA e[ e |+ | 13990015
22 |IDLER ARM WASHER o [ o | | 93490009
23 _|BOLT, HEX 3/8-16 X 2 1/4 25 e[ e |+ 11990068
24__|PULLEY, SMALL IDLER, 48" DECK . 71460009
24A__|PULLEY, IDLER, 6.00, 52-61" DECK e | | 71460098
25 __|NUT, TOPLOCK 3/8-16 e [ e | o] 12990031
26 |WASHER, FENDER USS 3/8 X 1 112 e[ e |+ | 13990038
27 __|BOLT, FLANGE 1/2-13 X1 1/4 75 e o] e | 11990015
28__|NUT, LOCK FLANGE 1/2-13 Z e[ e |+ 12990010
29 _|CAP, VINYL 3/8 X 1 e | e | e[ 17460002
30 __|BOLT, FLANGE 3/8-16 X 128 e[ e | s 11990046
31__[NUT, TOPLOCK 3/8-16 e [ o | | 12990031
32__|BLADE, 16 1/2" (FOR 48" DECK) o [ e | s | 71440002
32A_|BLADE, 18" (FOR 52" DECK) e [ e | | 71440001
32B_|BLADE, 21" (FOR 61" DECK) o [ e | e | 71440003
33 _|WASHER, FLAT USS 5/8 Z e | e | e[ 13990039
34__|BOLT, HEX 5/8-11 X 2 112 25 oo | e[ 11990102
35 |SPINDLE o[ e | s | 71460002
35A_|FORMER SPINDLE-REPLACE WITH #35, 2x#40, #6A & #34_| o | o | e NIA
36 |RETAINING RING, EXTERNAL (SMALL) o[ e | s | 71460014
37 _|WASHER, SMALL FOR SPINDLE e [ o | | 71460021
38 |BEARING, SPINDLE (LARGE) o[ e | s | 71460017
39 |SPINDLE HOUSING o [ o | e | 71460072
40 __|BLADE SPACERS e[ e | s | 13990007
21 |SPINDLE SHAFT e [ e | s | 71460073
42 |MACHINE KEY 3/16 X 3/16 X 1 e[ e | s | 15990022
43 __|NUT, NYLOCK 1/2-20 Z e | o] e | 12990038
24__|BOLT, HCS, 5/8-11 X 4 112 e[ e | e[ 11990110
45 |WHEEL, PLASTIC, ANTI-SCALP e [ o | o | 72490001
46 |NUT, LOCK FLANGE 5/8-11 Z e[ e | s | 12990050
47 _|NUT, NYLOCK 5/16-18 Z e [ o | | 12990021
48 _|SPRING, TORSION FOR CHUTE DEFLECTOR e [ o]+ | 16460002
49 _|BOLT, HEX 5/16-18 X 4 1225 e e | e[ 11990003
50 _|BOLT, CARRIAGE 3/8 X 175 e e | e[ 11990016
51 |FLEXIBLE CHUTE DEFLECTOR CLAMP PLATE o [ o | | 93460061
52 _|CHUTE DEFLECTOR, RUBBER PIECE ONLY e [ e | e[ 17460007
53 |FLEXIBLE CHUTE DEFLECTOR FLANGE WELDMENT e | e | | 93460060
54__|BOLT, HEX 5/16-18 X 1 75 o [ e[ e[ 11990027
55 [MULCHING BLOCK OFF PLATE o | o | | 93460024
56__|NUT, LOCK FLANGE 3/6-16 Z e[ e| e[ 12990008
57 _|GRASS GOBBLER FOR WRIGHT (JUMBO), INCL 58,59 e[ e | s | WRJ3003
57T |GRASS GOBBLER TURBO 10 FRONT, INCL 58,59 e [ o | » [WRGGT10FRNT
58 |LATCH D GGL1-1
59__|DOOR (JUMBO SIZE) AR GGD44
59T _|DOOR (TURBO 10) e[ e| e+ GGDTIO
60 _|LEAF GOBBLER AR L£G1000
60T_|GRASS GOBBLER TURBO 10 REAR e | » | » [WRGGT10REAR
51 __|CHUTE DEFLECTOR KIT, FLEXIBLE o [ e[ e[ 95460004
62__|MULCH KIT, CURVED, 48" . 95430003
62A_|MULCH BAFFLE,CURVED, RIGHT 48" . 93430013
628 |MULCH BAFFLE,CURVED, LEFT,48" . 93430014
63 [MULCH KIT, CURVED, 52" . 95440003
63A__|MULCH BAFFLE,CURVED, RIGHT,52" . 93440013
638 |MULCH BAFFLE,CURVED, LEFT 52" . 93440014
64__|[MULCH KIT, CURVED, 61" o | 95450003
64A_|MULCH BAFFLE,CURVED, RIGHT,61" o | 93450009
64B__|MULCH BAFFLE,CURVED, LEFT,61" o | 93450010
65 |SPINDLE HOUSING INTERNAL RETAINING RING e[ e || 71460015
66 |LARGE SPINDLE SHEILD e[ e | s | 71460016
67 _|5/8-11 TOPLOCK NUT e | e | e | 12990056
68 __|5/8 X 1.3/8 FLAT WASHER e[ e | e | 13990037
DECK BAFFLE KIT, 48", W/ HARDWARE . 95430005
69 [DECK BAFFLE KIT, 52", W/ HARDWARE . 95440006
DECK BAFFLE KIT, 61", W/ HARDWARE o | 95450005
70 __|BORE ADAPTER, 30MM X 33.5MM (LEFT IDLER) o [ o | o | 22420007
71 |WASHER, FLAT USS 6/16 2 . 13990010
WASHER, FENDER USS 3/8 X 1 172 o [ | 13990038
72__|BORE ADAPTER, 30MM X 33.5MM (RIGHT IDLER) o | o | 22420007

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



Wright Sentar

48", 52", 61" CUTTER DECKS

4
@/4A
]

o
~- Former
o\gs Assembly
'~ Replace with
65 New

34\i

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



REAR DISCHARGE - UNIQUE COMPONENTS

REF. # DESCRIPTION PART #
1 CUTTER DECK W/ ISOL CAPS, 61"RD 93450020
1A |CUTTER DECK W/ ISOL CAPS, 52"RD 93440031
2 BAFFLE, RD PIVOTING DEFLECTOR 93490006
3 RUBBER DEFLECTOR CAP STRIP,R, 52"RD 93440032
3A |RUBBER DEFLECTOR CAP STRIP,R, 61"RD 93450021
4 RUBBER DEFLECTOR CAP STRIP,L, 52"RD 93440033
4A  |RUBBER DEFLECTOR CAP STRIP.L, 61"RD 93450022
5 BAFFLE, 52" RD RUBBER DEFLECTOR 76440001
5A  |BAFFLE, 61" RD RUBBER DEFLECTOR 76450001
6 LOCK PLATE, RD PIVOTING BAFFLE 93410093
7 BAFFLE, RD COCKPIT SIDE (SMALL) 93490008
8 BAFFLE, RD COCKPIT SIDE 93490007
9 FOOT PLATE PIVOT, ZINC PLATE 96410002
10 [BOLT, HEX 3/8-16 X2 Z5 11990005
11 BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012
12 [NUT, LOCK FLANGE 3/8-16 Z 12990008
13 [NUT, LOCK FLANGE 5/16-18 Z 12990007
14 [NUT, TOPLOCK 5/16-18Z 12990039
15 |BOLT, CARRIAGE 5/16-18 X 1 Z5 11990060

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



Wright Sentar

REAR DISCHARGE - UNIQUE COMPONENTS

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



ENGINE DECK COMPONENTS

REF. # DESCRIPTION PART #
1 OBTAIN FROM AUTHORIZED KAWASAKI DEALER 51410014
1A |OBTAIN FROM AUTHORIZED KAWASAKI DEALER 51410010
1B |OBTAIN FROM AUTHORIZED KAWASAKI DEALER 51410029
1C__ [OBTAIN FROM AUTHORIZED KOHLER DEALER 51410013
2 HYDRO PUMP, W/RTN RIGHT 31490009
3 HYDRO PUMP, W/RTN LEFT 31490010
4 CS PUMP LEVER 93410140
5 CS PUMP LEVER 93410140
6 BOLT, CARRIAGE 7/16-14 X 1 1/4 Z5 11990081
7 BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012
8 WASHER, FLAT USS 5/16 z 13990010
9 NUT, LOCK FLANGE 5/16-18 Z 12990007
10 [SCREW, TRUSS HD PH 1/4-20 X 1/2 SS 11990063
11 OIL COOLER COVER WELDMENT 91410019
12 [NUT, U 1/4-20 12990012
13 [OIL COOLER - STACKED PLATE 36470001
14 |OIL COOLER CRADLE WELDMENT 91410018
15 [MUFFLER GUARD, SENTAR/ KAW 91410012
15A  |MUFFLER GUARD, SENTAR/KOHLER 91410016
16 [MUFFLER, SPECIAL KAW SENTAR 51410011
16A |OBTAIN FROM AUTHORIZED KOHLER DEALER N/A
17 [BRACKET, MUFFLER, LEFT SIDE 23 HP KAW 51410027
17A _|BRACKET, MUFFLER, RIGHT SIDE 23 HP KAW 51410028
18 [OBTAIN FROM AUTHORIZED KAWASAKI DEALER N/A
19 |CAP, VINYL 3/8 X 1 17460002
20 |SPRING, TORSION 16410003
21 NUT, JAM 1/4-20 Z 12990042
22 |O-RING, FOR KAWASAKI OIL DRAIN ADAPT 35410024
23 [OIL DRAIN VALVE ADAPTER 35410018
24 |OIL DRAIN VALVE 36410003
25 [FITTING, MALE BARB 1/2 - 90 36410005
26 |TUBE, OIL DRAIN 81410017
27 |BOLT, HEX 5/16-24 X 1 1/2Z5 11990009
28 [NUT, LOCK FLANGE 5/16-24 Z 12990011
29 |FITTING, MALE BARB 1/2 STRT 36410004
30 [NUT, NYLOCK 5/16-18 Z 12990021
31 CLAMP, MUFFLER, 23HP KAW 51410015
31A |CLAMP,MUFFLER, KOHLER 51410025
32 [S-PIPE, MUFFLER, KAW 51410012
32A |S-PIPE, MUFFLER, KOHLER 23 HP 51410024
33 |MACHBUSH, 1/21D X 7/8 OD X 18 GA 13990015
34 [NUT, HEX M8-1.25Z 12990041
35 |HOSE CLAMP, 1/4 43410001
36 [CLIP, HALF 5/8 15990002
37 |BOLT, HEX 1/4-20 X 5/8 Z5 11990001
38 [BOLT, HCS, 1/2-20X3.5Z 11990089
39 |HOSE, 1/4 FUEL 42420001
40 [ENGINE DECK WELDMENT 93410214
41 NUT, NYLOCK 1/4-20 Z 12990019
42 [NUT, LOCK FLANGE 7/16-14 Z 12990009
43 |VALVE, FUEL 3-WAY 41410006
44 [BOLT, HEX 3/8-16 X2 Z5 11990005
45 |HYDRAULIC PUMP BELT 71460064
46 |PULLEY, SINGLE GRV 6 OD-A/B 71460053
47 [PULLEY, SMALL IDLER, DECK 71460009
48 |MACHINE KEY 1/4 X 1/4 X 1 15990003
49 [PULLEY, 5-1/4" OD X A/B GRV X 1" ENG, WS 71410012
50 |BUSHING SPLIT TAPERED X 17MM 71460042
51 MACHINE KEY 5MM X 5MM X 25MM 15990004
52 [BOLT, HEX 1/4-20 X 7/8 GR8 PL 11990082
53 [CLUTCH /BRAKE LARGE 71410013
54 |SPACER, FOR CLUTCH 71410007
55 |WASHER, LOCK7/16 Z 13990014
56 |BOLT, HEX 7/16-20 X 2 3/4 Z5 11990010
57 [IDLER ARM ASSEMBLY, RIGHT, 7" 98490008
58 |NUT, TOPLOCK 3/8-16 12990031
59 [SPRING, 2.5" DECK IDLER SPRING 16460009
60 |BEARING, BALL, FOR IDLER ARM 77410010
61 [WASHER, FENDER 5/16 X1 1/4 Z 13990032
62 |NUT, NYLOCK 1/2-20 Z 12990038
63 [IDLER ARM WASHER 93490009
64 |SCREW, ROUND PHLP 1/4-20 X2 Z 11990025
65 [CIS BEARING BUSHING 25410003
66 |ONE-PIECE ELECTRIC HARNESS W/ TIME DELAY 53490035
66A |LOWER HARNESS-REPLACE W/ 53490035 & 5241007 N/A
67 [HARNESS, ENGINE KAW 17 HP R/E & 23 53490017
68 [SOLENOID 53490009
69 [CABLE, BATTERY, RED 38" W/ LUG INSUL. 53490010
70 |CABLE, BATTERY, RED 3 1/2" 53490012
71 CABLE, BATTERY, BLACK 18 1/2" 53490011
72 |WIRE, GROUNDING 53490007
73 [WASHER, LOCK 1/4Z 13990020
74 |FUELFILTER 34490003
75 |WATER RESISTANT RELAY 53490019
76 [BOLT, FLANGE 5/16 -18 X 1 11990013
77 [SPACER, 5/8 X 1/8 X 3/8 93410163
78 |BOLT-ON CLUTCH STOP 93410207

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



Wright Sentar

ENGINE DECK COMPONENTS

.
TO UPRIGHT ™~

L+ = ’ PRl
2‘\
~~._  Starter
~ =
~ \ |+
N =
~ i
~. A
& ~. . e ’
/4
r N,

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



MAIN FRAME

REF. # DESCRIPTION PART #
1 FRAME ASSEMBLY, SENTAR 98410068
2 LEFT REAR DECK LIFT ARM ASSEMBLY 93460015
3 LEFT FRONT DECK LIFT ARM ASSEMBLY 93460017
4 RIGHT REAR DECK LIFT ARM ASSEMBLY 93460014
5 RIGHT FRONT DECK LIFT ARM ASSEMBLY 93460016
6 PBUSH MEDIUM 14990001
7 MACH BUSH, 7/8 ID X 1 3/8 OD X 14 GA 13990017
8 E-CLIP 7/8 15990010
9 BOLT, SHOULDER ALLEN 3/8 X 3/4 11990043
10 [NUT, NYLOCK 5/16-18 Z 12990021
11 CHAIN, PC 1/4 ZINC (3 LINKS) 15990019
12 [BOLT, HEX 1/2-20 X 1 1/2 Z5 11990055
13 [MACHBUSH, 1/21D X 7/8 OD X 18 GA 13990015
14 [BEARING, ROD END, 1/2-20 R.H. 77410001
15 [NUT, NYLOCK JAM 1/2-20 Z 12990018
16 [BEARING, ROD END, 1/2-20 L.H. 77410002
17 [NUT, JAM 1/2-20L-H Z 12990035
18 [WASHER, FLAT USS 5/8 Z 13990011
19 [SPRING, DECK LIFT 16460003
20 |DECK SPRING SPACER TUBE 91460001
21 [T-STUD 1/2 - 20 X 14" 24460004
22  |WASHER, THRU-HARD 9/16 USS 13990026
23 [NUT, LUG 1/2-20 72410001
24 NUT, JAM 1/2-20R-HZ 12990036
25 [DECKLIFT ROD ASSEMBLY 98460023
26 |DECK SPRING ASSEMBLY 98460022
27 [NUT, LOCK FLANGE 3/8-16 Z 12990008
28 |BOLT, FLANGE 3/8-16 X 1Z8 11990046
29 [DUST CAP, SENTAR CASTER ARM 17460003
30 |COTTERPIN1/8 X2 15990012
31 NUT, CASTLE, JAM-TYPE 1-14 THREAD 12990025
32 |TAPERED BEARING FOR SENTAR CASTER ARM 77460002
33 |BEARING RACE FOR SENTAR CASTER ARM 77460003
34 [CASTER ARM, SENTAR 48" - 52" 93460020

34A |CASTER ARM, SENTAR 61" 93460030
35 [SEAL, GREASE, FOR SENTAR CASTER ARM 77460001
36 |CASTER YOKE, SENTAR 93460019
37 [BOLT, HEX 3/4-10 X7 1/2Z5 11990054
38 [NUT, NYLOCK JAM 3/4-10 Z 12990026
39 [SENTAR CASTER TIRE ONLY 72460005
40 |SENTAR CASTER RIM ONLY 72460006
# WHEEL ASSEMBLY,13X500-6 PNEUMATIC CASTER 72460004

WHEEL ASSEMBLY,13X500-6 NO-FLAT CASTER 72460014
42 [HITCHPIN CLIP #3 15990025
43 |BEARING KIT FOR 11X400-5 CASTER WHEEL 98460019
44 [SPACER, FOR CASTER WHEELS 77460004
45 |SEAL, FOR CASTER WHEELS 77460005
46 [BEARING, FOR CASTER WHEELS 77460006
47 |TAPERED ROLLER BEARING RACE 77460007
48 [WEIGHT BAR, SENTAR 93460023
49 |[BOLT, HEX 3/8-16 X 1 1/2Z5 11990070
50 [NUT, NYLOCK 3/8-16 Z 12990020
51 [T-STUD 1/2-20 X 12.31" 24460003
52 |BOLT, CARRIAGE 7/16-14 X 1 Z5 11990017
53 [NUT, LOCK FLANGE 7/16-14 Z 12990009
54 |FUEL TANK SUPPORT FRONT, WSE I 93410135
55 [BOLT, HEX 3/8-16 X2 Z5 11990005
56 |BOLT, CARRIAGE 7/16-14 X 1 1/4 Z5 11990081
57 [BOLT, FLANGE 7/16-14 X 1 Z5 11990064
58 |WASHER, FLAT USS 5/16 z 13990010
59 [HOSE HOLD CLIP 93410031
60 |ZERK, 1/4-28 (GREASE FITTING) 15990006
61 BEARING KIT, SENTAR CASTER ARM 98460031
62 |WASHER, RUBBER, FOR OPC 13990005
63 [WASHER, FENDER 5/16 X1 1/4 Z 13990004
64 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012
65 [U-BRACKET BOLT WELDMENT 91460003
66 |WASHER, FLAT USS 7/16 Z 13990002
67 [WASHER, NEOPRENE 1/2" X 1 3/8" X 1/4" 13990024

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



& Wright Sentar h
/@.}?‘/ MAIN FRAME S

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



COCKPIT

REF. # DESCRIPTION PART #
1 TRACTOR BODY 93410134
2 FOOT PLATFORM 93410053
3 FUEL TANK, LEFT SIDE 41410008

3A |FUEL TANK, RIGHT SIDE 41410009
4 FUEL TANK CAP W/ ADV VENT 41410002
5 LEFT REAR FUEL TANK BRACKET 93410049

5A  [RIGHT REAR FUEL TANK BRACKET 93410050
6 OBTAIN FROM LOCAL OUTDOOR BATTERY SUPPLIER N/A
7 BATTERY COVER 93410052
8 BATTERY HOLD DOWN 91410005
9 CABLE, BATTERY, BLACK 18 1/2" 53490011
10 |CABLE, BATTERY, RED 38" W/ LUG INSUL. 53490010
11 LUG INSULATOR, RED 56410006
12 [NUT, LOCK FLANGE 5/16-18 Z 12990007
13 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012
14 |SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 11990024
15 |WASHER, FLAT 1/4Z 13990009
16 [NUT, NYLOCK 1/4-20 Z 12990019
17 |WASHER, RUBBER, FOR OPC 13990005
18 |WASHER, FENDER 5/16 X1 1/4 Z 13990004
19 |WHEEL, PLASTIC, ANTI-SCALP 72490001

20 |MACHBUSH, 1/21D X 7/8 OD X 18 GA 13990015

21 BOLT, SHLDR ALLEN 5/8 X 2 3/4 - ROLLERS 11990022

22 |WASHER, FLAT USS 7/16 Z 13990002

23 [FOOT PLATE PIVOT, ZINC PLATE 96410002

24 |BOLT, HEX 1/2-20 X 2 1/4 Z5 11990011

25 [NUT, NYLOCK JAM 1/2-20 Z 12990018

26 [HYDRO MOTOR, RIGHT (CW), W/ WOODRUFF KEY 32410005

26A [HYDRO MOTOR, LEFT (CCW), W/ WOODRUFF KEY 32410006
27 [5/8-11 TOPLOCK NUT 12990056
28 |WHEEL MOTOR SUPPORT LEFT 92410001
28A |WHEEL MOTOR SUPPORT RIGHT 92410002

29 |E-CLIP1/2 15990009

30 [BOLT, HEX 1/2-20 X2 1/278 11990080

31 |WHEEL HUB 72410018

32 [STUD FOR TAPERED HUB 72410013

33 |NUT, CASTLE FOR WHEEL MOTOR 31490008

34 [COTTERPIN1/8 X2 15990012

35 |TIRE ONLY - 23X950-12 72410015

36 [RIMONLY - 23X950-12 72410016

37 |WHEEL ASSEMBLY, 23X950-12 72410014

38 [NUT, LUG 1/2-20 72410001

39 |LATERAL LINK BRAKE BAR 93420046

40 |BRAKE SHOE 93410041

41 [SPRING, EXT, FOR REVERSE 16410009

42 |BEARING, ROD END, 3/4-16 R.H. 77410003

43 [NUT, JAM 3/4-16 Z 12990037

44 |DECKLINK (NOT AVAIL. SEPARATELY, SEE 48) 93460068

45  [BUSHING, RUBBER, PUSH ARM 17460005

46 [3/4 X 1/2 X 4 SPANNER VKSPNNR

47 [BOLT, HEX 1/2-20 X 5 1/2 Z5 11990057

48 |DECKLINKT- BAR ASSEMBLY 98410112

49 |OPC ACTUATOR WELDMENT 93410137

50 [WASHER, FLAT USS 5/16 z 13990010

51 [SPRING, LRG COMPRESSION 16410002

52 |SWITCH, OPC, BLACK 52410003

53 [NUT, NYLOCK 1/2-20 Z 12990038

54 |BOLT, HCS, 5/8-11 X4 1/2 11990110

55 |[NUT, LOCK FLANGE 5/8-11 Z 12990050

56 |HITCH PIN CLIP #213 15990007

57 |BOLT, FLANGE 1/2-13 X 1 1/4 Z5 11990015

58 |BOLT, CARRIAGE 7/16-14 X 1Z5 11990017

59 |BOLT, FLANGE 3/8-16 X 178 11990046

60 |BOLT, HEX 3/8-16 X 2 Z5 11990005

61 NUT, LOCK FLANGE 3/8-16 Z 12990008

62 |NUT, LOCK FLANGE 7/16-14 Z 12990009

63 [BOLT, FLANGE 3/8-16 X 3/4 Z5 11990030

64 |BOLT, CARRIAGE 5/16-18 X 1 Z5 11990060

65 [CLIP, HALF 5/8 15990002

66 |FUEL PORT GROMMET 41410003

67 |90 DEGREE FUEL PORT 41410007

68 |NUT, LOCK FLANGE 1/2-13Z 12990010

69 [BOLT, HEX 1/4-20 X 5/8 Z5 11990001

70 |BOLT, HEX 1/4-20 X 1 Z5 11990069

71 NUT, NYLOCK JAM 3/4-10 Z 12990026

72 |DECK SPACER FOR T-BAR 93410161

73 |BOLT, HEX 3/4-10 X 2 1/4 Z5 11990053

74 [5/8 X 13/8 FLAT WASHER 13990037

75 |MACH BUSH, 3/4 1D X1 1/4 OD X 14 GA 13990019

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



=
o
X
O
O
O

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



REAR DECK LIFT

REF. # DESCRIPTION PART #
1 DECKLIFT AXLE WELDMENT 93460011
2 SELECTOR SHIELD 93460013
3 NUT, NYLOCK 1/4-20 Z 12990019
4 WASHER, FLAT 1/4 Z 13990009
5 BOLT, HEX 5/16-18X1 1/4 Z5 11990065
6 MACHINE KEY 1/4 X 1/4 X 1 15990003
7 BEARING, STAMPED STEEL 2-BLT FLANGE 1" 77410004
8 NUT, LOCK FLANGE 5/16-18 12990007
9 DECKLIFT COG - PLATED 96460002
10 |COG SUPPORT 93460009
11 BOLT, CARRIAGE 5/16-18 X 1Z5 11990060
12 [MACHBUSH 1 X11/2X 14 GA 13990027
13 [SELECTOR PIVOT ASSEMBLY 98410069
14 [BUSHING NYLINER FOR DECK LIFT ROD 77410005
15 |COLLAR SHAFT 1" 1-PC SPLIT 15990017
16 [BOLT, CARRIAGE 5/16-18 X 3/4 Z5 11990059
17 |FOAM TUBE FOR RIDER DECK CROSS BAR 17420007
18 [DECKLIFT LATCH WELDMENT 98460020
19 |DECKLIFT AXLE SUPPORT, RIGHT 93460010
20 [NUT, TOPLOCK 3/8-16 12990031
21 NUT, LOCK FLANGE 1/4-20 Z 12990006
22 |BOLT, HEX 1/4-20 X 1 Z5 11990069
23 [BOLT, SHLDRALLN 1/2X 1 11990061
24  |RAPID-HITE SELECTOR ASSEMBLY 93460042
25 [STOP BLOCK PIN WELDMENT 96410003
26 [SPRING, EXTENSION 16410005
27 |[DECKLEVEL STOP BRACKET 96460001
28 |KNOB, ROUND, DECK LIFT ADJUSTMENT 18410004
29 [DECKLIFT SHAFT CLAMP 93460022
30 [BOLT, ALLEN 1/4-20 X2 11990019
31 [WASHER, LOCK 1/4 Z 13990020
32 [BOLT, HEX 1/4-20 X 1 1/2Z5 11990045
33 [HOSE, 1/4 FUEL 42420001
34 [DECKLEVEL LIFT PLATE 93460034
35 [NUT, TOPLOCK 5/16-18Z 12990039
36 [SPRING, EXTENSION, 2" 16410008
37 |GRIP, HANDLE BAR .625 X 11 X .090 17420004
38 [DECKLIFT HANDLE 93460036
39 |MACHBUSH, 1/21D X 7/8 OD X 18 GA 13990015
40 [BOLT, SHLDR ALLEN 1/2 X 3/8 11990075
41 BOLT, SHLDR ALLEN 1/2 X 5/8 11990076
42 [DECKLATCH LOCK 93460041
43 |BEARING, BALL SEALED W/ SNAP RING 77410006

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



Wright Sentar
REAR DECK LIFT

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



UPRIGHT ASSEMBLY

REF. # DESCRIPTION PART #
1 CONTROL LEVER ASSEMBLY-RIGHT 98420049
2 CONTROL LEVER ASSEMBLY-LEFT 98420048
3 GRIP, HANDLE BAR .625 X 11 X .090 17420004
4 E-CLIP 1/2 15990009
5 GROOVE PIN, 1/2 X 19.9375 22420002
6 HBUSH SHORT 14990004
7 MACH BUSH, 1/2 1D X 7/8 OD X 18 GA 13990015
8 NUT, NYLOCK, 5/16-24 Z 12990051
9 ROD END, BALL JOINT - RIGHT HAND THREAD 77410008
10 |ROD END, BALL JOINT - LEFT HAND THREAD 77410009
11 INSTRUMENT PANEL WELDMENT 93420012
12 [HOUR METER 54420001
13 [IGNITION SWITCH, FOR ELECTRIC START 20420002
14 [CHOKE CONTROL, B&S & KAW 52460002
15 |WATER-RESISTANT RELAY 53490019
16 [SWITCH, BLADE ON/OFF, RED 52420003
17 |SCREW, TRUSS HD PH 1/4-20 X 1/2 SS 11990063
18 |SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 11990024
19 [INSTRUMENT PANEL COVER 93420013
20 |THROTTLE CABLE 52420002
21 NUT, U 1/4-20 12990012
22 |SCREW, TRUSS HD MACH 10-32 X 1/2 11990023
23 [NUT, KEP 10-32 Z 12990015
24 |STATIONARY HANDLEBAR 93420007
25 |KNEE PAD 98420026
26 [BOLT, FLANGE 3/8-16 X 3/4 Z5 11990030
27 [NUT, LOCK FLANGE 3/8-16 Z 12990008
28 |ONE-PIECE ELECTRIC HARNESS 53490035

28A |UPPER HARNESS, REPLACE W/ 53490035 & 5241007 N/A

29 |BOLT, HEX 1/4-20 X 5/8 Z5 11990001
30 [WASHER, LOCK 1/4 Z 13990020
31 HYDRO OIL FILTER HOUSING BLOCK 34490001
32 |HYDRO OIL FILTER 34490002
33 [GRIP, HANDLE BAR .625 X 11 X .090 17420004
34 |BRAKE LEVER ASSEMBLY 93420047
35 |[TORSION ROD WELDMENT 98420050
36 [NUT, LH JAM 5/16-24 Z 12990052
37 [T-ROD, 5/16-24 X 2.5 R/L - 10.000 24420018
38 [T-ROD, 5/16-24 X 1.5R/L - 3.0 24420017
39 [UPRIGHT FRAME ASSM W/ BUSHINGS 98420051
40 [BOLT, HEX 5/16-18 X 1 Z5 11990027
41 [WASHER, FLAT 1/4Z 13990009
42 |BRAKE PULL BAR 93410138
43 [CS PUMP LEVER 93410140
44 |CS PUMP LEVER 93410140
45 [NUT, JAM, HEX 5/16-24 Z 12990053
46 |HITCH PIN CLIP #213 15990007
47 [HYDRO TANK 91420006
48 |BOLT, FLANGE 5/16 -18 X 3/4 Z5 11990012
49 [WASHER, FLAT USS 5/16 z 13990010
50 [HYDRAULIC TANK CAP 91420001
51 CS HINGE, RIGHT 93420049
52 |CS HINGE, LEFT 93420048
53 [BOLT, HEX, 5/16-24 X 3/4 Z5 11990092
54 |[WASHER, LOCK 5/16 Z 13990013
55 [NUT, NYLOCK 5/16-18 Z 12990021
56 [CONTROL LOCK 93420025
57 |BOLT, SHLDR ALLEN 1/2 X 3/8 11990075
58 [SPRING, LRG COMPRESSION 16410002
59 [T-ROD, 5/16-18 X 15 SPECIAL 24420001
60 [BOLT, CARRIAGE 7/16-14 X 175 11990017
61 BOLT, CARRIAGE 7/16-14 X 1 1/4 Z5 11990081
62 [NUT, TOPLOCK 3/8-16 12990031
63 [SWITCH, OPC, BLACK 52410003
64 [PTO CLUTCH TIME-DELAY MODULE 52410007

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



Wright Sentar
UPRIGHT ASSEMBLY

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



SEAT ASSEMBLY

REF. # DESCRIPTION PART #
1 SEAT CUSHION, INCLUDES 24,7 98410103
2 SEAT SUPPORT PLATE 93410139
3 SEAT GUARD 91410009
4 BOLT, HEX 5/16-18 X 1 Z5 11990027
5 WASHER, LOCK 5/16 Z 13990013
6 WASHER, FLAT USS 5/16 z 13990010
7 SCREW, PH PAN SMS #8 X 1/2Z 11990073
8 SEAT ADJUSTMENT KNOB 91410010
9 MACH BUSH 7/8 X1 3/8 X 10 GA MEDAL37-02
10 [BOLT, HEX 1/2-20 X CUSTOM BOLT1/2-20-AXLE
11 SEAT UPPER WELDMENT 93410058
12 [NUT, NYLOCK JAM 1/2-20 Z 12990018
13 [MACHBUSH, 7/8 ID X 1 3/8 OD X 14 GA 13990017
14 [NUT SLEEVE, SEAT 25410001
15 |SNAP RING 15990028
16 [SEAT ADJUSTER ASSEMBLY W/ BUSHINGS 98410070
17 __|PBUSH MEDIUM 14990001
18 [SEAT ADJUSTMENT ROLLER 93410072
19 |SEAT UPPER SPRING SUPPORT 93410063
20 |SEAT SPRING 16410010
21 HBUSH SMALL 14990002
22  |SEAT UPPER PARALLEL ARM 93410059
23 [SEAT LOWER PARALLEL ARM 93410060
24 [SEAT MAIN PIVOT BRACKET 93410061
25 |GROOVE PIN, SEAT BASE 22410003
26 |PIN, SPRING 3/16 X 1 15990027
27 _|[E-CLIP7/8 15990010
28 |SEAT LOWER WELDMENT 93410062
29 [NUT, LOCK FLANGE 3/8-16 Z 12990008
30 |BOLT, CARRIAGE 3/8 X 1Z5 11990016

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



ight Sentar
SEAT ASSEMBLY

Wr

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



HYDRAULIC PARTS

REF. # DESCRIPTION PART #
1 HYDRO TANK 91420006
2 HYDRAULIC TANK CAP 91420001
3 HYDRO MOTOR, RIGHT (CW) 32410005
3A |HYDRO MOTOR, LEFT (CCW) 32410006
4 HOSE, HYDRO LOW, TNK-FLTR, INCL. #8x2 33410053
5 HOSE, HYDRO LOW, FLTR-PUMP, INCL. #8x2 33410054
6 ELBOW, STRGHT THRD ORING 1/2 X 5/8 35410008
7 FITTING, 3/8 FPIPE X 3/8 MALE JIC ELBOW 35410026
8 FITTING, BARBTITE FEMALE 35410012
9 HOSE, HYDRO LOW, SP, TNK-CLR, INCL. #8 33410055
10 |HOSE, HYDRO LOW, SP, TNK-FLTR, INCL. #8 33410056
11 HOSE CLAMP, COOLER 43410002
12 |OIL COOLER - STACKED PLATE 36470001
13 [TEE 35410042
14 [ELBOW 35410041
15 [HOSE, HYDRO HIGH PRESS 33410057
16 |[ELBOW, STRGHT THRD ORING 3/8 X 3/8 JIC 35410007
17 [HYDRO OIL FILTER HOUSING BLOCK 34490001
18 |HYDRO OIL FILTER 34490002
19 [HYDRO PUMP, W/RTN RIGHT 31490009
20 [HYDRO PUMP, W/RTN LEFT 31490010
21 ELBOW, 1/2" STRAIGHT THRD ORING X 3/8 JIC 35410034

© 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



Wright Sentar

HYDRAULIC PARTS

14

(c) 2006 Wright Manufacturing, Inc. All rights reserved.

Download from Www.Somanuals.com. All Manuals Search And Download.



‘panlasal siybu |1y -ou| ‘Buunjoenuely JBUAA 9002 (9)

aNNo¥o
AV13Y (LHDIT)
aNNOYD gy NI NOLLISNNGS §0d 93N HOLIMS A3
3NIONI 0¢ - 1no AMOSSI00V
(yonms xoe|g)
i algap| ¥ HOLMS 30NISTud
g 9g (z30) YOLVHIdo =
0 1 JONVHO
(3diyLs wm.m_w:\mgg >ov189) ﬂ
Hose —— | ——
NIdON a3aso1oN o
/8 e/8 uum
HOLNTO z
3aavig o] @ asnd MOVE
Z m ——J— 39Nva0 dinv 02 FONVHO \F
m o—1 1310IA
U U\ Inig N9 U m
L — Movg MOVg ! Ay, MOVg U Q
@n_H_J] 310IA—— ﬂwﬂ HH—L310IA N Y
ONVHO— all sH—3IONVHO L——39ONVHO0 JONVHO
QIONTT0S 10 ¥ILUVLS C _ h b
NO anLs 'sod a3 —l |40 40 a3y W
), NIFHO ——3 Iv vl 3[H—N334O Y \ I-O/H-9 440 S+7+d LYV1S
MOTI3A MOTIIA 4-0/3-9/0-¥Y NO v+71+8 NNY
J1IHM I1IHM 3avig Y+N+9 440
(MYXBAS)
ki) dOL1O3IANNOD S0 e HOLIMS AZM
NIVIY N .
HOLO3ANNOD n*m__\,_m/“J m_m I=HH
INIONI S
A—
-\
1no
QIONTT10S HILYVLS _l
== —NIT9———
HOLYNYILTY S0006VES r_._// \
‘'ON L1Ldvd d % ALHM
OL3NOV €€006¥€S sdwio 007421005
g+v NI @‘xoim_
L0006VES So S L
@H_U 10v1d UH@ R (youms oe|g)
) 1N0X007 Joue)
(5z/£z/61 0T IMVSYMVYM) THIM ANNOYD AIONTT0S ON 1yvd HOLIMS inoxe0q S
QIONT10S T3N3 [~ ——}—30Nnvai0

Reioy jooxdislem  61006v€S [ 1]

=] N
HOLVNYALTY [ _——3——MOTI3A = g

dION3TOS H31YVIS _ _U A| N Foomvmm |
_,mmmo ON ldvd SHOLOANNOD 40 3AIS THIM ONIMOHS ‘JLON

OLINOVYW [} 31Hm SISSINYVH JFHIM 1LHVLS O14103713

G2/ed/6)l 1HdVLS OId L0313 IMVSVMVYHA .h mu_.c mm “_.—.\_ m _.h>>

Download from Www.Somanuals.com. All Manuals Search And Download.



‘pantasal sjybu |1y -ou| ‘Buunjoenuely 1yBUAA 9002 ()

H313INHNOH
(LHOIT)
aNNO¥o (yoyms xoeg) NOILDINNOD AV13Y Ar—————— T 93N Sod
INIONT HOLIMS JON3S3ud AHOSS300V o8 I I - F
@H_H_| H01vy3do i _ _
a+v NI G8 98 a3 |
HOLNTD { 0 I
3avig = |
(3dIMYLS FONVHO/M HOV18) o m FINdON Avia _
——donig ——— 2 NIJON | a3sQT1oN 0O |
| 3 8 eLg _
~ \J
| R— A
@ I VXY,
S L__Jd_ | ___ __ I
- -~ JONVHONMOVIE— — —| i
_ \; \; N9 N e e N L m
.\ U MOvg U \\y (@]
@H_U | — ) ) 1310IA L U o
3asnd JONVHO ¥ Y ——JONVHO——|
QlON310S
10 HILYVLS div 0z a3y B
NO dnls 'sod N NEENT L o 400 S+7+8 LYVIS
MoTE3A N e N
ALHM ‘MS 3avid
108 HOLIMS A3M
._uﬁ de= 3=qaCd v
3sn4
YOLOINNOD
INIONT dWv 0z S
QIONITOS HILHVLS S
HOLYNYILTY GE006YVES |_ f \
OLINOVIN 'ON 14vd | JLIHM
(yonms xoeg)
HOLIMS IN0X007 Jspels
g+v NI @lzummo
- 1o g4 NEERD)
@n_u v Hﬂ@ —— £00067¢€S
(5z/ez/61 D3 IMVSYMVYM) FHIM ANNOYD AIONITOS ON Lyvd
a|npo\ Aejeg-ewil  2000112S l"
QION3108 T3N4 [ 3 30Nwo \
= Rejoy jooidiereny  6L006veS [
HOLYNYALWY [ ——1——MOTI3A = m
F - /1006v¢S
QIONTI0S ¥3LHVLS NEEN'S "ON 18Vd SHOLOANNOD 40 3AIS THIM ONIMOHS ‘JLON
OLINOVYW T 1——31Hm AV13Ad OLld HLIM SSIANHVH FHIM 1dV1S 01910313
GZ/€Z/61 LAVLS OIM1OF T3 INVSYMVM J mn— uo w “_.C_ @ _.h >>

Download from Www.Somanuals.com. All Manuals Search And Download.



[2' % 4\ DANGER

MGG 00 WO OMEANTE

IENEEEREREEE =

10 (Qty.2)

8 (Qty.2)

e
- S
——
18 (Qty.2
14 (Qty.2) (Qty.2)
16 (Qty. 2)
e,
df
19

1 | 76490020 | Decal, Sentar 11 | 76490036 | Decal, Patent Numbers

2 | 76490051 | Decal, Commercial Benefits 12 | 76410001 | Decal, All Logos

3 | 76420001 | Decal, Lt. Dash 13 | 76490022 | Decal, Height of Cut

4 | 76490002 | Decal, Rt. Dash 14 | 76490018 | Decal, Speed Sensitivity Adj.

5 | 76490008 | Decal, 48" Deck Size 15 | 76490033 | Decal, CE, Lt. Dash

6 | 76490007 | Decal, 52” Deck Size 16 | 76490028 | Decal, CE, Danger Blade Hazard

7 | 76490012 | Decal, 61” Deck Size 17 | 76490053 | Decal, CE, Parking Brake

8 | 76490023 | Decal, Circle with “W” 18 | 76490029 | Decal, CE, Shield Missing

9 | 76460001 | Decal, Danger Blade Hazard 19 | 76490046 | Decal, CE, Noise, 105dB

10 | 76490001 | Decal, Shield Missing 20 | 76490058 | Decal, CE, Hearing Protection

21 | 76490032 | Decal, CE, Rt. Dash

Download from Www.Somanuals.com. All Manuals Search And Download.



NOTES

Download from Www.Somanuals.com. All Manuals Search And Download.



@right’"
commercial products

4600X Wedgewood Bivd
Frederick, MD 21703
www.wrightmfg.com

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/



